SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

: 11.MAR.Z020 19:50:33

: 11.MAR.2020

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
] e ) .
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 636.73163 MHz -58.63 dBm -45.63 dB 30.000 MHz 690.000 MHz 100.000 kHz 621.22939 MHz -58.61 dBm -45.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 997.39011 MHz =57.90 dBm -44,90 dB 725,000 MHz 1,000 GHz 100.000 kHz 994.36813 MHz -57.98 dBm -44,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.90 dBm -32.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98925 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -43.16 dBm -30.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -43,06 dBm -30.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.97701 GHz -47.26 dBm -34.26 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.97201 GHz -47,25 dBém -34,25 d&
( 1 ] ( )|
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectr

n

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm

Offset 10.70 dB Mode Auto Sweep

i 11.MAR.2020

SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS PABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
i it " armerroen®
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.39130 MHz -58.71 dBm -45.71 dB 30.000 MHz 690.000 MHz 100.000 kHz 619.91004 MHz -58.71 dBm -45.71 dB
725,000 MHz 1.000 GHz 100.000 kHz 914.97253 MHz -57.98 dBm -44,98 dB 725,000 MHz 1,000 GHz 100.000 kHz 954 53297 MHz -58.02 dBm -45,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89425 GHz -47.14 dBm -34.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.56736 GHz -47.70 dBm -34.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -42.81 dBm -29.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -43,20 dBm -30.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98300 GHz -47.10 dBm -34.10 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00825 GHz -47,35 dBém -34,35 d&
( it 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

1 11.MAR.Z020  21:08

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
20 dBm 20 dBm
-30 dBm -30 dBm
40 dBm
-50 dBm
70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.10345 MHz -58.59 dBm -45.59 dB 30.000 MHz 690.000 MHz 100.000 kHz 611.66417 MHz -58.68 dBém -45,68 dB
725,000 MHz 1.000 GHz 100.000 kHz 865.79670 MHz -58.04 dBm -45,04 dB 725,000 MHz 1,000 GHz 100.000 kHz 922.39011 MHz -58.11 dBm -45,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99175 GHz -47.51 dBm -34.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63434 GHz -47.33 dBm -34.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -43.18 dBm -30.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -43,07 dBm -30.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.96951 GHz -47.30 dBm -34,30 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz -47.21 dém -34.21 d&
( I J L] ( )| J

LTE Band 12/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
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SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
. -u.u-i - --o-uJL
-50 dBm -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.85757 MHz -58.64 dBm -45.64 dB 30.000 MHz 690.000 MHz 100.000 kHz 637.72114 MHz -58.69 dBém -45.,69 dB
725,000 MHz 1.000 GHz 100.000 kHz B805.63187 MHz -57.95 dBm -44,95 dB 725,000 MHz 1,000 GHz 100.000 kHz 813.32418 MHz -57.99 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.35 dBm -33.35dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50987 GHz -47.45 dBm -34.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -43.02 dBm -30.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -42,92 dBm -29,92 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00225 GHz -47.14 dBm -34.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.96101 GHz -47.23 dBm -34.23 dB
[

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
-10 diAE—§PURIOUS LINE_ABS PAES _10 AdRE_BPURIOUS LINE ABS PABS
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 dem = 50 dBm et .
70 dB -70 dBm
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-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 642.99850 MHz -58.60 dBm -45.60 dB 30.000 MHz 690.000 MHz 100.000 kHz 522.93853 MHz -58.70 dBm -45,70 dB
725,000 MHz 1.000 GHz 100.000 kHz 878.15934 MHz -57.98 dBm -44,98 dB 725,000 MHz 1,000 GHz 100.000 kHz 908.37912 MHz -57.96 dBm -44,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99225 GHz -47.59 dBm -34.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.57236 GHz -47.70 dBm -34.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96525 GHz -42.59 dBm -29.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -43,07 dBm -30.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.97751 GHz -47.23 dBm -34.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.97851 GHz -47,36 dBm -34,36 dB
{ 1 J L] ( )|
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

i 11.MAR.2020 21

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS PABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm — -40 dBm
I .y
(™ 5, l
-50 derr -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.52774 MHz -58.43 dBm -45.43 dB 30.000 MHz 690.000 MHz 100.000 kHz B632.77361 MHz -58.80 dBm -45,80 dB
725,000 MHz 1.000 GHz 100.000 kHz B883.65385 MHz -58.,02 dBm -45,02 dB 725,000 MHz 1,000 GHz 100.000 kHz 951.23626 MHz -57.93 dBm -44,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88975 GHz -47.50 dBm -34.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.18545 GHz -47.51 dBm -34.51dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42.91 dBm -29.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -42,83 dBm -29.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -47.23 dBm -34.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01225 GHz -47.23 dém -34,23 d&
( ) J ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG012248B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0187
40 Normal Voltage 0.0031
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0187
0 Normal Voltage 0.0003

-10 Normal Voltage 0.0182 PASS
-20 Normal Voltage 0.0045
-30 Normal Voltage 0.0048
20 Maximum Voltage 0.0030
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-28 of 28




ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.70 5.13 571 6.17
Middle CH 4.90 4.90 5.71 5.94 PASS
Highest CH 4.81 4.93 5.88 5.94
TEL : 886-3-327-3456 Page Number . A25-1 of 39

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

L JL

Spectrum , ,
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | 19% | D.01% |
Trace 1 [ 196 dbm 24,03 dbm 4.78 d8 2.45 0B .45 0B .70 0B .78 0B Trace 1 [ 19.90 dem | 25,94 dbm 5.04 d8 2.52 d8 4.43 d8 5.62 0B
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Middle Channel / Full RB
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Spectrum Spectrum
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Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ 19.04 dbrm 24,03 dbm 4.98 da .75 0B .64 0B +.90 0B +.99 0B Trace 1 [ 20.01 dem | 2567 dbm 5.85 d8 2.45 d8 4.20 d8 4.90 d8 8
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Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
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CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 19.41 dBm 24.27 dBm 4.86 d8 2.67 dB 4.67 dB 4 dB 4.90 dB Trace 1 0, 18 dBm 26,15 dBm 5.97 d8 2.55 d8 4.23 da 4 L] 5.39 dB
| e—— _—
L )i ) [ ] W e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum , ,
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
Att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
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Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 17.37 dem | 23,18 dbm 5.81d8 2.93 0B £.33 dB 57108 &0 d8 Trace 1 [ 18,78 dem | 25,97 dem 7.19 d8 3.10 d8 5.07 d8 5.17 d8 5.84 0B
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 10% 19% 0.1% | 0.01% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ 17.63 dbm | 23,41 dbm 5.78 d8 2.96 0B 5.42 0B 57108 577 o8 Trace 1 [ 18,93 dem | 25,63 dbm 5.89 d8 3.01d8 4.93 d8 5.94 d8 5.55 08
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
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Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest 10% | 105 | D% | Do |
Trace 1 [ 17.62 dbm | 2361 dbm 5.99 da 2.99 4B 5.42 0B 8 5.00 08 Trace 1 [ 19.05 dem | 26.01 dBm 5.95 d8 3.04 d8 4.90 d8 5.94 d8 5.55 08
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.30 | 129 | 3.01 | 3.00 | 492 | 494 | 969 | 9585 | 14.15 14.18  18.82 | 19.10
Middle CH 1.29 | 1.26 | 2.99 | 3.03 & 497 | 492 | 981 | 9.73 | 14.24 | 14.18 | 18.78 | 19.06
HighestCH | 1.27 | 1.30 | 3.00 3.02 | 496 | 495 & 9.89 | 9.97 | 14.30 | 14.33 | 19.10 | 18.66

TEL : 886-3-327-3456 Page Number 1 A25-4 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

J

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.72 dBm) ™M1[1] 13.49 dBm)
1.85041190 GHz 1.85039510 GHz
= ndB 26.00 dB @ X ndB 26.00 dB
o P A B e 1.207900000 MHz 104 s A PBA e 1.289500000 MHz
qfactor | 1425.7] / Q factor™ 1435.0
od od
7
1 / \
104 ;5 104 —
A A -;
20 d e 20 = Ny
P — e Y PR
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.8507 GHz 1001 pts Span 2.8 MHz CF 1.B507 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.8504119 GHz 14.72 dBm nd@ down 1.2979 MHz M1 1.8503951 GHz 13.49 dBm nd@ down 1.2895 MHZ
TL 1 1.B500538 GHz -11.28 dam nd8 26.00 dB TL L 1.850051 GHz -12.65 dbm n 26.00 dB
T2 1 18513517 GHz -11.25 dém Q factor 1425.7 T2 1 1.8513406 GHz -12.51 dém Q factor 1435.0

L U ]

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.10 dBm) ™M1[1] 14.97 dBm)
1.87977620 GHz 1.87980700 GHz,
= ndB 26.00 dB @ ¥ nd 26.00 dB
g Al N B A 1.292300000 MHz| 0d \ Pl By 1.264300000 MHz
Qfactor | 1454.5 Qlactor 7\ 1486.9
o4 0d
Y
/
-10 df -10 d
/ — S
20 df A,/ 20 df .

. At ; ol R o
T, AP VA=A
% . N
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result

ML f LE797762 GHz 15.10 dam nd8 down 1.2923 MHz ML 1879807 GHz 14,37 dam nd8 down 1.2643 MHz

T 1 18793455 GHz -10.82 dbm nd8 26,00 dB TL L 1.8793734 GHz -11.57 dam nd8 26,00 d8

T2 1 1.B806378 GHz -10.75 dém Q factor 1454.6 T2 1 1.8806378 GHz -11.64 ddm Q factor 1486.8
L it ] - L ]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.1a dm| mili] 13.85 dBm|
1.91448180 GHz 1.91399230 GHz
e ;\ ndg, 26.00 dB| & m ndg, 26.00 dB
w0 o e B~ 1269900000 MHz 104 ) o P 1.297900000 MHZ
/ Qfactor Y 1507.5| ] Qfactor "} 1474.7
0 i 0
/ \
1y Iy ;
BUE! — -10d 7
- i ey S P
20 d Faa i — 20 dBm— et e vy
e ) EaaTa WiaVa shating VY e A
a0 ‘a0
-40 -40 df
50 df -50 di
-60 df -60 di
CF 1.9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 19144818 GHz 15.13 dBm ndB down 1.2659 MHz ML 1.5139923 GHz 13.85 dBm ndB down 12679 MHz
TL 1 1913665 GHz -10.73 dém ndé 26.00 dB TL 1 1.9136594 GHz -12.15 dém ndé 26.00 da
T2 1 1914935 GHz -10.94 dém Q factor 1507.5 T2 1 1.5149573 GHz -12.39 dém Q factor 1474.7
L ) L )i ) L
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.45 dBm) ™M1[1] 15.59 dBm)
1.85036110 GHz 1.85051700 GHz
20 20
¥ ndB 26.00 dB 1 ndB 26.00 dB
- e N P T, v \-V"“\\ 3.009000000 MHz 104 R A Y e S, 2.997000000 MHZ|
7 Q factor \ 614.9 / Q factor \ 617.5
/ \ / \
od ] T od 7
T4
-10 J E: -10 d +
i \ \
{ /!
20 d 5 =] 20 df ]
Nl VY e P o St SUNPRSNp
=) Er
40 df 40 df
50 d 50 d
&nd 60 d
CF 1.8515 GHz 1001 pts Span 6.0 MHz CF 1.B515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B503611 GHz 15.45 dBm nd@ down 3.009 MHz M1 1.850517 GHz 15.59 dBm nd@ down 2,997 MHZ
TL 1 LBSO0015 GHz -10.54 dam nd8 26.00 dB TL L 1.8500135 GHz -9.97 dBm n 26.00 dB
T2 1 1,8530105 GHz -10.33 dém Q factor 614.9 T2 1 1.8530105 GHz -10.39 dém Q factor 617.5

L I J ] ]

J

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.03 dBm) ™M1[1] 14.97 dBm)
" 1.88019180 GHz 1.87972430 GHz,
= - ndp R 26.00 dB @ i ndB 26.00 dB
o Pt s bl tane = Ben ey \ 2.991000000 MHZ 04 T e e B 3.033000000 MHZ]
] Q factor 628.6) 7 Q factor 619.8
odi I % od 7 \
T w2
-tod — \i Z10d | i
2 e == 2 TS vy = -
e T R S e e
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LEB01918 GHz 16.03 dam nd8 down 2,301 MHz ML 18797243 GHz 14,37 dam nd8 down 3.033 WAz
T 1 1.B785135 GHz -9.62 dBm nd8 26.00 dB TL L 1.8785015 GHz -11.76 dm nd8 26.00 dB
T2 1 1.BB15045 GHz -9.82 dBm Q factor 628.6 T2 1 1.8815345 GHz -11.61 d8m Q factor 619.8

L it J -

J

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.11 dBm) ™M1[1] 15.93 dBm)
191279270 GHz 1.91460890 GHz,
20 20
_  pdB 26.00 dB nd 26.00 dB
w0 8 aaclRR heertts St : 1. O \"\-/“ 3.003000000 MHz| 0d T Y e BT 3.015000000 MHz
7 Q factor \ 637.0) Q factor 635.0
odi 7 & 0
ry 1z ~
104 ' k4 -10d
N ISV
faval — ~ v \ A A
ey = ——— 20 d e
7 D= e o
a0 30
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 1,9135 GHz 1001 pts Span 6.0 MHz CF 1.9195 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.9127927 GHz 16.11 dBm nd@ down 3.003 MHz M1 1.9146089 GHz 15.33 dBm nd@ down 2015 MHZ
T 1 19120135 GHz -10.20 dBm nd8 26.00 dB TL L 1.5119895 GHz -11.06 dam 26,00 d8
T2 1 1.9150165 GHz -9.81 dBm Q factor 637.0 T2 1 1.9150045 GHz -10.42 dBm 635.0

J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

J

J

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.70 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.42 dBm) ™M1[1] 12.68 dBm)
1.85357900 GHz 1.85177100 GHz
20 ™ 20
nif 26.00 dB M1 ndB 26.00 dB
A A TanaTal W \ 5 A 5
w0 - oy - BN rmon 4.91 mmum? MHz| 0d N pon v B 4.93 D[II]EIDE'I V\H.z
T Q factor a77.1] v Q factor 375.2
d | i
[ + T o T
10 df 10 o L3
h i ¥
20 d 20 d A
nlend S m Wl
W s Ve s o popr ik EAY LY N
-5 dem
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1853579 GHz 14.42 dBm nd@ down 4.915 MHz M1 1.851771 GHz 12.68 dBm nd@ down 4,935 MHZ
TL 1 1850062 GHz -11.67 dam nd8 26.00 dB TL L 1.850022 GHz -13.39 dBm n 26.00 dB
T2 1 1854978 GHz -11.77 d8m Q factor 377.1 T2 1 1.854958 GHz -13.53 dém Q factor 375.2

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

J

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.70 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.04 dBm) ™M1[1] 13.41 dBm)
1.88122900 GHz 1.86131900 GHz,
= ndg! 26.00 dB| @ ndaM 26.00 dB|
104 L mr ) qnu,n,mf»y\v,u A 4.965000000 MHZ| 0d B A 4.915000000 MHZ|
f Q factor a78.9) } - dTactor 7 7Y 382.8
o d 0 di J |
oo \ J' ‘L
-1 d H ¢ 10 di ! :
\ / \
204 / (i = 20d 1
P Raatih e P, | agin e . A A B
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1881229 GHz 14.04 dBm nd@ down 4.965 MHz M1 1.881319 GHz 13.41 dBm nd@ down 4915 MHZ
T 1 L.B77502 GHz -12.16 dm nd8 26.00 dB TL L 1877522 GHz -12.81 dbm nd8 26,00 d8
T2 1 1,882468 GHz -12.08 dém Q factor 378.9 T2 1 1.882438 GHz -12.76 dam Q factor 382.8

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

J

L )i

J

ctrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.80 dBm| mili]
1.91340900 GHz 1
e (1) 26.00 dB| & M1 ndg, 26.00 dB
w0 ALV ) o fo BN A, 955000000 MHz 104 P P d o A B Ry 4.945000000 MHz
f Q factor \ a86.2) [' Q factor y 386.7
|
|
od + i od
. . / \
-1 df - 5 10 d e 2
/ \ s
20 df YT < 2 Py EEARNE
e AN Y e
a0 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1513409 GHz 14.30 dBm ndB down 4.955 MHz ML 1.51215 GHz 13.53 dBm ndB down 4,945 MHz
TL 1 1910032 GHz -11.30 dém ndé 26.00 dB TL 1 1.910032 GHz -12.44 dBm ndé 26.00 da
T2 1 1514983 GHz -11.91 dém Q factor 386.2 T2 1 1.514978 GHz -12.54 dém Q factor 386.7

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 25

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

J

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 15.40 dBm)| MI[1] 14.49 dBm
1.8574980 GHZ| 1.8570580 GHz
= iy 26.00 dB @ LT 26.00 dB
g e AT Renctie han®d et \_,-’\—\ 0.690000000 MHz 0d . L N AR 9.850000000 MHZ|
7 Q factor 191.7 / Q factor 188.5
od / \ 0d /
\
i \ _/
10 df ¥ -10 o -
f \ / \
20d i \
4o RS e s A
. %A
40 d -40 de
50 df 50 d
60 d -60 di
CF 1.055 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1857498 GHz 15.40 dam nd8 down 9.50 MHz ML 1.857058 GHz 14,49 dBm nd8 down 9,85 WHZ
T 1 1.850185 GHz -10.20 dBm nd8 26.00 dB TL L 1.850105 GHz -11.03 dam n 26,00 d8
T2 1 1859875 GHz -10.47 dBm Q factor 191.7 T2 1 1.859955 GHz -11.79 dém Q factor 188.5

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.67 dbm)| MI[1] 15.18 dBm
1.8795400 GHZ| 10802400 GHz
= o ndB 26.00 dB @ X ndB 26.00 dB
o a) aVaded ‘aaliea Lt el 9.810000000 MHZ 04 NN DBy e, 9.730000000 MHz
] Q factor \\ 191.6 7 Q factor 193.2
o d 0 di {
[ 17 ./
10 df o -10 di
/ \ ! \
20d L A / a
2 T
— A e
s T A e’ e kP e
a0
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 187954 GHz 16.67 dam nd8 down 9.81 MHz ML 1.88024 GHz 15.18 dam nd8 down 9.73 WHz
T 1 1875185 GHz -10.18 dbm nd8 26.00 dB TL L 1875165 GHz -11.63 dam nd8 26,00 d8
T2 1 1,884995 GHz -9.29 dBm Q factor 191.6 T2 1 1.884895 GHz -10.77 d8m Q factor 193.2
L it - L )

J

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.65 dBm| mili] 15.97 dBm|
. 1.9077020 GHz 1.9073030 GHz
e Y. B ndB 26.00 dB & ndB 26.00 dB
o~ T PV Y~ - -
04 i i 9.890000000 MHz 104 / Tty 9.970000000 MHz
] Q factor 192.9) Q factor \ 191.3
/ |
od E T od f’ +-
i L T 1
10 d - ! _10d i ¢
\ \
20 d 20 di / \
2 e T @ N A Ao =]
e e I
“an a0
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1807702 GHz 15.65 dBm ndB down .65 MHz ML 1.507303 GHz 15,97 dém ndB down 9,97 MHz
TL 1 1.905045 GHz -10.44 dBm ndé 26.00 dB TL 1 1.905045 GHz -10.18 dém ndé 26.00 d8
T2 1 1914935 GHz -10.15 dém Q factor 192.9 T2 1 1.515015 GHz -9.88 dBm Q factor 191.3
(] [ ] [

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 25

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset L1170 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
I ™M1[1] 5.16 dBm)| ™M1[1] 13.36 dBm)|
1.4 60 GHZ 1.8567210 GHz
= ; ndB 26.00 dB @ ndB 26.00 dB
d Al I PWESa Vs N L NN 14.145000000 MHZ| " flrn . N 14.176000000 MHz
1 i Q factor 130.9 w 7 N QR 131.0
o | o
i 4 |
-10 df s -10 d +
/ | ]
20 d - —1 20 d —
I NP N BERV N A Miartnfo o
E 230,
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.8575 GHz 1001 pts Span 90.0 MHz CF 1.8575 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1851536 GHz 15.16 dam nd8 down 14,145 MHz ML 1856721 GHz 13.36 dam nd8 down 14,176 MHz
TL 1 1850427 GHz -10.09 dBm nd8 26.00 dB TL L 1.850397 GHz -12.17 dbm n 26.00 dB
T2 1 1864573 GHz -10.30 dBm Q factor 130.9 T2 1 1.864573 GHz -12.77 dém Q factor 131.0

J

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset L1170 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.69 dBm) ™M1[1] 14.72 dBm)
1.8613190 GHZ| 1.6803900 GHz
= ¥ nde 26.00 dB @ T nd 26.00 dB
w0 R A S Qmﬁ‘,.w/\\ 14.236000000 sz 0d N L T Bwa,\h/\m - 14.176000000 '\1H<
7 q factor 132.2) f q factor \ 132.6
o d | 0 di |
| ]
! } |
10 d -10 di 'I- |
) 7 f
/ / |
20d
b S A s B
/ A . \20.d el ~ e ] P
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1881319 GHz 14.59 dam nd8 down 14.236 MHz ML 188039 GHz 14,72 dBm nd8 down 14,176 MHz
T 1 1872927 GHz -11.76 dm nd8 26.00 dB TL L 1.872927 GHz -12.46 dbm nd8 26,00 d8
T2 1 1887163 GHz -10.69 dBm Q factor 132.2 T2 1 1.887103 GHz -11.90 d8m Q factor 132.6
L U wa

J

J

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT I Att 30de SWT  253ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.01 dBm| mili] 13.98 dBm|
1.9045630 GHz 1.9057920 GHz
e 6\ 26.00 dB| & W ndB 26.00 dB|
vt ) A A oS y
w0 ol St P o AP 14.206000000 MHz 104 e ey of ) 14.26000000 MHz
T Q factdr | 133.2] i \ 133.0)
0d | ool
1 \
10d 12 10 di : 12
- Y T - T Y
[ | | i
20 d t 20 d + 7
= T I
P R e s V T
NP, ke inad VYN Vet i il it
v )
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.9075 GHz 1001 pts Span 30.0 MHz CF 1.9075 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1904563 GHz 14.01 dBm ndB down 14.256 MHz ML 1.505792 GHz 13.98 dBm ndB down 14.326 MHz
TL 1 1900337 GHz -11.78 dém ndé 26.00 dB TL 1 1.900337 GHz -11.40 dém ndé 26.00 d8
T2 1 1914633 GHz -11.35 dém Q factor 133.2 T2 1 1.514663 GHz -12.15 dém Q factor 133

L )i

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.70 db e RBW 300 kHz
o Att 30de SWT  37.8us @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.76 dBm) ™M1[1] 12.57 dBm)
1.8563640 GHZ| 1.0587610 GHz
20 b 20
B nd 26.00 dB M1 nd 26.00 dB
s N Aunnn o namBY . 18.821000000 MHz . X L By 19.101000000 MHZ|
i W PV di 7 7 o I
® f ! Qfactor ’\ 9.6 n o . g Q factbna™V \ 92.3
o d I 0 di !
l [
-10 df 7_L 10 d ‘7'
/ | |
20 d 1 ey 20 d t
Pt A= WA P P Ao e e
304y | -3R.em
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.06 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1856364 GHz 13.76 dBm nd@ down 18.821 MH2 M1 1.858761 GHz 12.57 dBm nd@ down 19,101 MHZ
T 1 1.850569 GHz -12.20 dBm nd8 26.00 dB TL L 1,95045 GHz -13.26 dm n 26,00 d8
T2 1 1869391 GHz -11.79 dém Q factor 98.6 T2 1 1.86955 GHz -12.97 dém Q factor 97.3

L I ]

J

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.70 db e RBW 300 kHz
o Att 30de SWT  37.8us @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.74 dBm) ™M1[1] 12.90 dBm)
1.8786810 GHZ| 1.6804800 GHz
20 — 20
,\l\ nd 26.00 dB 1 nd 26.00 dB
» e b e By ot 18.781000000 MHz . N X 0. By . 19.061000000 MHz
1 r Q FactoMy™ W\ 100.0 o B - Qf.&'-f?‘u'?"’»ww‘-‘ 98.7
o4 0d
%
-10 df -10 T
/ {
204 20d iy
[P ) , ey Lo, A A
A LAY, AT D T \ag - WA AN
40 df 40 df
50 d S0 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1878681 GHz 13.74 dBm nd@ down 18.781 MH2 M1 1.88048 GHz 12.30 dBm nd@ down 19.061 MHZ
T 1 1870529 GHz -11.78 dam nd8 26.00 dB TL L 1970529 GHz -14.09 dam nd8 26,00 d8
T2 1 1889311 GHz -11.41 dBm Q factor 100.0 T2 1 1.88959 GHz -13.76 dém Q factor 98.7
L U J wa L JU J

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  37.8us @ VBW 1MHz  Mode auto FFT I Att 30de SWT  37.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.60 dm| mili]
1.9059990 GHz 1.
e _/'-l ndg, 26.00 dB| & ndg,
SO LN R av 19.101000000 MHz . 5 P 1B.661000000 MHz
10 d LRIV, 10 7 T
"f’ StV 99.4] f-'\f . G Yactar- *'W\l 102.1
o 0 d L
[ \ 1
-tod If t{ -10 df - =
i X T T
[ \ )
20 d 20 di
., "
ot o A, - W
gty A e | A
iy =
-40d % -40 d
" 7y
-50 d -50 di
60 d -60 db
CF 1,905 GHz 1001 pts Span 40.0 MHz CF 1,905 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1905999 GHz 13.60 dBm ndB down 19.101 MHz ML 1.505518 GHz 12.52 dém ndB down 18,661 MHz
TL 1 1.895529 GHz -12.89 dém ndé 26.00 dB TL 1 1.895649 GHz -13.58 dém ndé 26.00 d8
T2 1 191463 GHz -12.63 dém Q factor 99.5 T2 1 1.514311 GHz -12.29 dém Q factor 102.1

L )i ] -

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.10 | 1.09 | 271 | 272 | 451 | 449 | 9.03 | 9.05 | 13.40 13.37 | 17.86 | 17.86
Middle CH 1.09 | 1.10 | 270 | 272 | 448 | 449 | 899 | 899 | 13.34 | 13.31 | 17.86 | 17.78
HighestCH | 1.09 | 1.09 | 272 | 271 | 452 | 452 | 9.07 | 897 | 13.40 | 13.34 | 17.82 | 17.78

TEL : 886-3-327-3456 Page Number 1 A25-11 of 39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 25

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.67 dBm| ™M1[1 14.10 aBm}
- 1.85052380 GHz - 1.85084270 GHz,
K5 Bw 1.096503487 MHz| T OccBw 1.090909091 MHz|
u pin oS\ Ny p A o TAVDY I
10 i 10 4
o4 0d
/ \ /
/ / \
-10 df -10 d
g / N
/ / \
204 20d
el frem o A
P vy e T A T T
w i
40 df -40 di
50 df 50 d
&nd -60 di
CF 1.0507 GHz 1001 pts Span 2.8 MHz CF 1.8507 GHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 B505238 GHz 14.87 dam ML 18508427 GHz 14,10 dBm
T 1 1.BS0L5455 GHz 6.56 dBm Oce Bw 1.096503497 MHz TL L 1.85015734 GHz 6.22 dBm Oce Bw 1.090909091 MHz
T2 1 185125105 GHz 6.58 dam T2 1 1.85124825 GHz 5.98 dam

U ]

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,70 o & RBW 30 kHz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.85 dBm| mili]
0 1.88007830 GHz, - .
- By 1.090909091 MHz 7] Occ B 1.096503497 MHZ]
1 pa S M~ . AN AF A
104 - M YV \-/\,a‘l/"!: 104 Jrn -, s e
od 3 od .
/ /
10 df 10 d = AN
' / hY
P A \
20 d - <
T e [ R AW ¥
=l
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.BBO0783 GHz 16.35 dam ML L 18795615 GHz 14.52 dam
TL 1 1.B7945175 GHz 8.63 dBm Oce Bw 1.090305051 MHz TL L 1.87945455 GHz 7.11 dBm Oce Bw 1.096503497 MHz
T2 1 1 BBOS4266 GHz 10.38 dam T2 1 1.88055105 GHz 6.53 dam

U ]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

L )

pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 0 de SWT  63.2 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 14.64 dBm| ™l 19.97 dBm|
0 191427760 GHz - 191444270 GHz
o oce B 1.093706294 MHz T OccBw 1.093706294 MHZ]
T R O T aa's ) A T oy
10d 7 i\ 104d o
0 di 0di
7 ' / \
/ t X
04 ~ - 10 d -
/ L,
- - o~ R o o \n,
VA g S eV IOV o T R s
a0 “0
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 19142776 GHz 14.84 dBm ML 15144427 GHz 14.37 dBm
TL 1 1.91375455 GHz 7.68 dBm Oce Bw 1.093706294 MHz TL 1 1.91375455 GHz 6.34 dBm Oce Bw 1.093706294 MH2
T2 1 151484825 GHz 7.88 dém T2 1 151484825 GHz 6.18 dbm

I ]

TEL : 886-3-327-3456

FAX : 886-3
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.40 dBm)| MI[1] 14.90 dBm
1.85226120 GHz 1.85203950 GHz
= - N 2.709290709 MHz @ ‘Q:unw 2.721278721 MHz
| [ o S e T
10d 10d ,}J — s o
/ / 4
od 0 di .
/I [ \
[ L\
10 d \ -10 o f’ C
20 d L = / \
e ol A s ~/
N s —
50
40 d -40 de
50 d -50 di
&nd 60 d
CF 1.8515 GHz 1001 pts Span 6.0 MHz CF 1.B515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1 BE22612 GHz 16.40 dBm ML 1.8520395 GHz 14.90 dBm
TL 1 LBSO14535 GHz 10.38 dBm Oce Bw 2.709250709 MHz TL L 1.85013938 GHz 8.68 dBm Oce Bw 2.721278721 MHz
T2 1 1 BSZBE465 GHz 10.36 dBm T2 1 1.85286064 GHz 8.33 dom
L U J L J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.74 dBm)| MI[1] 15.12 dBm
" 1.88059940 GHz ;
= - OFc Ryt 2.697302697 MHz @ 2.715284715 MHz
e T v A | B ey ™
w0 . ~ 0d e -
7 \ 7
\ /
od 0 d ; v
L \ / \
-10 df -10 d
/ \ [ \
- 20d N wr =
VetV |~ T e ]
30 —
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 6.0 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1 BE05994 GHz 16.74 dBm ML L 1.8804735 GHz 15.12 dBm
TL 1 LETB65734 GHz 9.95 dBm Oce Bw 2.697302697 MHz TL L 1.87864535 GHz 9.41 dBm Oce Bw 2.7152B4715 MHz
T2 1 1 BE135465 GHz 9.83 dom T2 1 1.88136064 GHz 7.91 dam
L U J wa L J L]
ctrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.48 dBm| mili] 15.68 dBm|
20 it 1.91458490 GHz - 1.91244510 GHz
Occ R)‘) A 2.721278721 MHz| Occ Bw 2.709290709 MHz|
P A e A T 1 Lo 2
10 df = 10 d -~ -
/ | ] (
J | f
od i od f
104 [ 04 ‘f "
204 ~ - A} 20 di / b =
LAy - =
-30 -30
-40d -40 d
50 df -50 di
60 df -60 de
CF 1.9135 GHz 1001 pts Span 6.0 MHz CF 1.9135 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 15145544 GHz 16.48 dBm ML 15124451 GHz 15.68 dBm
TL 1 191213936 GHz 10.22 dBm Occ 8w 2.721278721 MHz TL L 1.91214535 GHz 8.15 dam Occ 8w 2.709290709 MHz
T2 1 1.91486064 GHz 9.79 dBm T2 1 151485485 GHz 8.06 dBm

L )i
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.70 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.31 dBm) ™M1[1] 13.71 dBm)
0 1.85081200 GHz - 1.85198100 GHz
o Oce Bw 4.505494505 MHz, ML Oce Bw 4485514486 MHz
Tl S APy v Jomm s ), s
104 T o f_o iy —- 104 \
| [
/
d | i
o 7 0 +
\ /
-1 d - . 10 d S
20d / \ f
o o A fomn paat
I / A T NS - Sy (PO N
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 L BE0812 GHZ 14,31 dBm ML 1.851981 GHz 13.71 dBm
TL 1 18502423 GHz 8.73 dBm Occ Bw 4.505454505 MHz TL L 1.8502522 GHz 7.99 dam Occ Bw 4.485514486 MHz
T2 1 1 BS47478 GHz 9.52 dBm T2 1 1.8547378 GHz 8.65 dom
L U J L J L]
X: . 261
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.70 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.01 dBm 12.24 dBm)|
1.88069900 GHz 1.87842200 GHz
= 4.475524476 MHz @ 4.485514486 MHz
104 LY T = 8 104 3 S r e 2
! | i‘ \
i A 1
a 7 T 0 . T
! 7 !
10 df \‘ -10 di L
\ /
t 20d 7
= N P o - Ap
Ut i P, —ngn R LW aa o
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 BB0699 GHZ 14.01 dBm ML 1.578422 GHz 12.24 dBm
TL 1 LB777622 GHe .67 dBm Occ Bw 4.475524476 MHz TL L 1.8777622 GHz 7.50 dBm Occ Bw 4.485514486 MHz
T2 1 1 BB22378 GHz 9.28 dém T2 1 1.8822478 GHz 7.69 dam
L U J wa L J L]
ctrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.70 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 5.30 dBm| mili] 12.41 dBm|
20 1.912680000 GHz - 1.91393900 G2
X Oce Bw 4.515484515 MHz| Occ B 4.515484515 MHz|
Tt s [P P L -
04 Jodrnnioa g . AL WO o T e, ot v J
0d f : 0 4
{ /
BUE! / } -10d
/ L\ 7
. /
20 df = - vy r 20 df T =
e T L PI AR IAPIeS O
a0 o
-40d -40 d
-50 df -50 di
60 df -60 de
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 19128 GHz 15.30 dBm ML 1.513939 GHz 12.41 dBm
TL 1 19102323 GHz 8.57 dBm Occ 8w 4.5154B4515 MHz TL L 1.9102323 GHz 7.97 dam Occ 8w 4.5154B451E MHZ
T2 1 1,9147478 GHz 9.30 dBm T2 1 1.5147478 GHz 7.45 dBm

L )i
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 25

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

(=]

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 5.01 dBm)| ™M1[1]
1.8551400 GHZ| 1.058
= e Occ B 9.030960031 MHz @ 050049051 MHz
BV o TN A Y 1
o . o ARt 5 04 _,
/ \ / \
0 ! 0 d !
i | ] |
10 d j' " -10 di -
/ |
204 { }
S
P
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.055 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 185514 GHz 15.01 dsm ML 1858756 GHz 15.52 dam
T 1 18504845 GHz 9.37 dBm Oce Bw 9.030965031 MHz TL L 1.8504645 GHz 8.73 dBm Oce Bw 9.050949051 MHz
T2 1 1 8595155 GHz 9.03 dam T2 1 18595155 GHz 9.50 dam

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.64 dBm)| 14.44 dBm)
- 1.8791410 GHZ| - 1.6772830 GHz
o X - . occhw £.991008991 MHz £.991008991 MHz
¥ B LA e e AR T} en Nt 12
10d 3 | ~TN 104 Y!’
{ 1
od / 0 di /
! [ |
/ /
-10 df -10 d 7 T
/ / '
204 e 20d 1+
A e PN P A
a0 0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1879141 GHz 15.84 dam ML 1877283 GHz 14,44 dBm
T 1 1.B754845 GHz 10.18 cBm Oce Bw £.991008951 MHz TL L 1.8754945 GHz 8.48 dBm Oce Bw £.991008991 MHz
T2 1 1 BE44755 GHz 9.73 dam T2 1 18844755 GHz 8.01 dam
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.04 dBm| mili] 15.98 dBm|
20 . 1.9076820 GHz - , 1.9060240 GHz
Occ B 0.070920071 MHz Oce By 8071028971 MHz
LA T v T
10 d 10 d —
{ / ‘\
od od
! \ \
-t0d i - -10d
/‘ \ Y\
o0d e L _ \ —
e i,
a0
40 df 40 d
50 df 50 di
60 d -60 db
CF 1.91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1907682 GHz 16.04 dBm ML 1.508024 GHz 15.98 dBm
TL 1 1.9054446 GHz 11.26 dBm oce Bw 9.070929071 MHz T1 1 1.9055045 GHz 8.22 dBm oce Bw 8.971028971 MHZ
T2 1 19145155 GHz 9.85 dbm T2 1 15144755 GHz 7.54 dBm
L ) L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 25

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset L1170 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.34 dBm) 12.93 dBm)
- 1.8577700 GHZ| - 1.8585790 GHz
; Occ B 13996605397 MHz ! 13.966633367 MHz
A A s Tt |~ T A, ~ 2
10 d L LA A= X 10 d i o WA} T
[ | i
o d 0 di
Ji \ i |
{ il i ! |
10 df § 1 -10 1
/ \ / \
20 d i 20 di r
/ i [N
I T T P . el oo
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.0575 GHz 1001 pts Span 40,0 MHz CF 1.8575 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 185777 GHz 14,34 dam ML 1858579 GHz 12.93 dam
T 1 L.BS0A167 GHz 9.75 dBm Oce Bw 13.396603397 MHz TL L 1.8507867 GHz .02 dBm Oce Bw 13.366633367 MHz
T2 1 18642133 GHz 9.81 dam T2 1 18541633 GHz 7.68 dam

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset L1170 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.19 dBm) 13.97 dBm)
- 1.8609890 GHZ| - 1.6777820 GHz
i Y. occhw 13996665357 MHz LE 13.906693307 MHz
10 df 1 = "/’\/‘x* YA - K 10 d T L LV A s i I
7 7 ? X
| | |
od 0 d
f | [ |
10 d - - -10 di
v i T
[ | /
20d ‘ 20d ’ |
o M . L S, L.
N L T A . o e S P A, ]
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1880989 GHz 14,19 dam ML 1.877782 GHz 13.37 dam
T 1 LB733167 GHz .90 dBm Oce Bw 13.336663337 MHz TL L 18733467 GHz 7.20 dBm Oce Bw 13.306693307 MHz
T2 1 1 BE66533 GHz 8.37 dam T2 1 18866533 GHz 6.63 dam

)i ] L.

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT I Att 30de SWT  253ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 57 dBm mili] 9 dBm
20 1.9055820 GHz - 1.9081290 GHz
- ! Oce B 13.306603397 MHz Oce B 13.336663337 MHz
N LA T2 1 e N T2
w0 - A, Senn o] ook 104 VY L it L
{ | |
od od
f | /
-0 d - -10 di -
] ) ]
/ \ /
o i T Mg ) A
A s i \ e
] o
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.9075 GHz 1001 pts Span 30.0 MHz CF 1.9075 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1905582 GHz 14.57 dBm ML 1.508128 GHz 13.53 dém
TL 1 1.9007867 GHz 10.18 dBm Oce Bw 13.396603397 MHz T1 1 1.9008167 GHz 8.45 dBm oce Bw 13.336663337 MHz
T2 1 15141833 GHz 9.44 dBm T2 1 1.5141533 GHz 8.79 dbm

)i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 25

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.70 db e RBW 300 kHz
o Att 30de SWT  37.8us @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 12.21 dBm) ™M1[1 11.96 dBm)
- 1.8625170 GHZ| - 18536460 GHz
M1 Oce Bre 17.862137862 MHz i Occ B 17.862137862 MHz
o - o Th X - - 2
10d f i X £ 10 ] T 7 i VA JT
o o ) \
{ | { |
| \ \
-10 d -10 de
\
204 ] 20d
] T WP -
- Pttty f ey
030 B
2
-40 di
50 df 50 d
-6 df -60 di
CF 1.06 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LB62517 GHz 12.21 dem ML 1.853646 GHz 11.96 dam
T 1 1.851049 GHz 6.68 dBm Oce Bw 17.862137862 MHz TL L 1951048 GHz 7.97 dm Oce Bw 17.862137862 MHz
T2 1 1B6E9111 GHz 8.06 dam T2 1 18589111 GHz 6.98 dam

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.70 db e RBW 300 kHz
o Att 30de SWT  37.8us @ VBW 1MHz  Mede Auto FFT o Att 30de SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.70 dBm)| 13.47 dBm
- 1.8619580 GHZ| - 1.6772430 GHz
¥ occBw 17.862137862 MHz T 17.782217782 MHz
3 N T r
04 & Al af W 0d e - L -
04 / \ 04 !
-1 d ‘ Ll 10 di 1 \
204 f v 20d A
- Lt A el A,
s e e L L
40 d -40 de
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881958 GHz 14,70 dam ML 1.877243 GHz 13.47 dam
T 1 18710889 GHz 8.39 dBm Oce Bw 17.862137862 MHz TL L 1.971048 GHz 7.95 dbm Oce Bw 17.782217782 MHz
T2 1 1 888951 GHz 7.95 darm T2 1 18888312 GHz 6.68 dam

L U

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  37.8us @ VBW 1MHz  Mode auto FFT I Att 30de SWT  37.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 53 dBm mili] 12.34 dBm|
20 1.9035610 GHz - 1.9081170 GHz
Oce B 17.822177822 MHz Moce B 17.782217782 MHz
L s A T Y., f2
BN 2 di kst A o) L 2
10 d o = 10 F ey o
od od . Ii
10 df | 10 o {
[ ] \
20 d vi 20 di }
S M ) . N R .
o 3 3008 -
N, "
-40 -40 df
e o
50 df -50 di
60 d -60 db
CF 1,905 GHz 1001 pts Span 40.0 MHz CF 1,905 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1903561 GHz 14.53 dBm ML 1.508117 GHz 12.34 dBm
TL 1 1.B960889 GHz 8.84 dBm oce Bw 17.822177822 MHz T1 1 1.8961688 GHz 6.81 dBm oce Bw 17.782217782 MHz
T2 1 15139111 GHz 7.70 dém T2 1 1.513951 GHz 7.81 dém

L )i
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Conducted Band Edge

LTE Band 25/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine m s
10 dem ﬂ 10 dém . ‘
ode K \H 0 dem } \
-10 d&m -10 dBm
SPURIOUS INE_ABS y /
20 dem it 20 dem i],
-30 dBm - -30 dby P
-40 derm — ke or \ 0 dfm MW
B R / K S
S BT -50 dBm
+60 dam -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||['start 1.013 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -28.33 dém -15.33 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.91476 GHZ 20.14 dBm ~9.86 d&
1.843 GHo 1.850 GHz £0.000 kHz 1.85000 GHz -20.35 dam -7.95.d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91801 GHz -19.61 dém -6.61 de
1,850 GHz 1,852 GHz 100,000 kHz 185027 GHz 19.94 dBm -10.06 dB 1016 CHz 1955 GH2 1,000 Mz 191602 chs 56,75 dbm 1375 b

]" 1

: 1Z.MAR.2020 05:42:2

i

12.MAR.2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum || Erectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dem 10 der \
ode !f \\ 0 dem l
-10 dBm } -10d
SPURIOUS_LINE_ABS l l \
-20 dBm ; \Mh -20 #fBm \‘
-30 dem a ] -30 dem ‘“‘“‘M
: Foa ] ;
40 dBm e 40 dBm bt
M-’” \N M
i i P iy
=a0-iem -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -24.16 dBm -11.16 d& 1.513 GHz 1.815 GHz 100.000 kHz 1.51392 GHz 11.56 dBm -18.44 db
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -26.45 dBm -13.45 dB 1.015 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -24.29 dBm -11.20 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85089 GHz 11.94 dBm -18.06 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91600 GHz -20.70 dBm -7.70 dB
S
Y
i [ N [ )
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LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

2.MAR.2020 O

5:44:27

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm Jrl\ 10dBm Iﬂl
ode f \ 0 dem } \
-10 dem -10 dBm
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-30 dem | -30 B %,
e WA W et
40 dBm T ¥ (0 dBfn
, R A S /‘\
oMt S U -50 dem =
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84898 GHz -30.96 dém -17.96 d& 1.813 GHz 1.915 Ghz 100.000 kHz 1.91471 GHz 16.59 dBm -11.41 d&
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -21.72 dam -8.72 d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -20.51 dém -7.51 d8
1.850 GHz 1.852 GHz 100.000 kHz 1.85028 GHz 18.27 dém ~11.73 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91600 GHz -27.53 dbm -14.53 dB
Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dB 10 dBmy
: SN e
ode ﬂf ‘\ 0 dem l
-10 dBm 1 1 -10d
SPURIOUS_LINE_ABS J \ \
-20 dBm l \““ -20 ghm L
-30 dBm o wJ 30 dBm %'\\.\ M
-40 dem — e -40 dem e,
" kY "™
it
| iy
SOdenT -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts S“’.Lw
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -25.49 d&m -12.49 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.51463 GHz 10.43 dBm -19.52 dB

1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -28.91 dBm -15.51 dB 1,015 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -25.98 dBm -12.98 dB

1.850 GHz 1.852 GHz 100,000 kHz 1,85109 GHz 10.36 dBm -19.64 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91605 GHz -21.71 dbm -8.71 dB

Y
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LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine . 5
10 dem | 10 dém \
ods k 0 dem
-10 derm -10 dBm +
SPURIOUS INE_ABS \L /
20 dem { \ 20 dem
-30 dBm X fl -30 dim / }
et J‘ V\ f \ ﬂ / \ Wm%
-40 dBm bt "‘,M T i f4 B m—— gl o]
J,WM Pty \. e ibein,
-
=Sertmi 50 dem
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184881 GHz -33.43 dém -20.43 d& 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01477 GHz 20.24 dBrm -9.76 d&
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -18.21 dam -5.21.d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -17.27 dBm -4.27 de
1,850 GHz 1,853 GHz 100,000 kHz 185024 GHz 19.92 dBm -10.08 dB 1016 CHz 1955 GH2 1,000 Miz 1 a1600 CHe 3066 cbm 1768 db,
T
) i )
2.MAR.2020 06€:123:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dém
Foarr oty
0 de F | dBm !
-10 dBm / 10 dBm I
SPURIOUS_LINE_ABS
20 dem 20 dem \ MM,W"
30 dBm MM"‘JMMT l -30 dBém k-.—...‘ \L'w -
vy W :
.m..v*"'" L—MJ w%
40 dBm e 40 dBm
e
-50 dem 50 dem e
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184891 GHz -22.51 dém -9.51 d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01372 GHz 7.81 dbm -22.19 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -28.25 dBm -15.25 8 1.915 GHz 1.916 GHz 30,000 kHz 191500 GHz -25.51 dBm -12.51 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85167 GHz 8.27 dBm -21.73 di 1.516 GHz 1.525 GHz 1.000 MHz 1.91603 GHz -16.55 dbm -3.55 db
T
Il 1 P
Date:r 12.MAR.2020 06:15:09
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LTE Band 25/ 3MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge /1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem ﬂ 10 dém I
ods \ 0 dem
-10 dam ‘ -10 dém \
SPURIOUS INE_ABS 1 /
20 dem ‘ 20 dem } \
-30 dBm £ i fl -30 dBm
RN A VAR o~
-40 dem — e i "h' 4b dBm [ ]
I _JMWM / b \.‘ WM
=it o 50 dem
+60 dam -60 dem
Start 1,84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184807 GHz -34.81 dem -21.81d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01472 GHz 18.46 dBm -11.54 dB
1.843 GHo 1.850 GHz 30.000 kHz 1.85000 GHz -19.68 dam -6.68 d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -18.74 dBm -5.74 de
1,850 GHz 1,853 GHz 100,000 kHz 185021 GHz 18.44 dBm -11.56 dB 1016 CHz 1955 GH2 1,000 Mz 191608 Chs ~32.51 cbm o8 b

]" 1

2 MAR. 2020  06:14

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru

Spectrum L

Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS, PASES
20 ghine _FPURIOUS }INE_ABS P 20 ghiD
10 dBm 10 dBm
r ORI p— 2
0de | E l
-10 dBm ! i{[| o em 1
SPURIOUS_LINE_ABS

-20 dBm -20 dBm \ Feving,

| psnn ] ""“ﬂ.‘w
-30 dem ] l -30 dem L e
fsmrre e o e
——— L : e
40 dem i 40 dem
I e

M -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions

Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit

Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -23.30 d&m -10.30 d& 1.012 GHz 1.015 GHz 100.000 kHz 1.01419 GHz 6.60 dBm -23.20 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -29.24 dBm -16.24 dB 1.915 GHz 1.916 GHz 30.000 kHz 191501 GHz -26.65 dBm -13.65 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85046 GHz £.94 dém =23.06 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91603 GHz -17.50 dbm -4.50 dB

]" 1
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LTE Band 25/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

2. MAR.2020 0D6:27

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS . 20 chine 5
|
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irin | L b b L] | | T e
seecer e bl i o
+60 dam -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz || start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184880 GHz -33.94 dBm -20.94 d& 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01464 GHz 20.10 dBrm -9.90 d&
1.843 GHo 1.850 GHz 50.000 kHz 1.84893 GHz -22.96 dam -9.96 d8 1.015 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -19.72 dBm -6.72 de
1,850 GHz 1,855 GHz 100,000 kHz 185032 GHz 19.85 dBm -10.15 dB 1016 CHz 1955 GH2 1,000 Mz 1 a1608 CHe ~32.96 dbm 1556 db,
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
f WWH«W\,\ . ul
ods - \ ofcem “]
-10 d8m f 0dBm
SPURIOUS_LINE_ABS ; H_ k\
20 dBm 4 [l f=0 dem P
o n
fesnpr4
-30 dém e -30 dem '
PP B _.,...»; S
40 dem
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts stop 1.855 GHz | |['Start 1,01 6hz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -24.29 dém -11.29 dé 1.910 GHz 1.915 GHz 100.000 kHz 1.91376 GHz 6.01 dBm -23.99 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -30.68 dBm -17.68 d& 1.915 GHz 1.916 GHz 50.000 kHz 191500 GHz -25.73 dBm -12.73 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85278 GHz £.02 dém -23.97 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91609 GHz -17.52 dbm -4.52 dBb
T
) i )
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LTE Band 25/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
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10 dBm f‘ 10 dBm ‘\
0 de [I 0dem \
-10 dam I -10 dBm 1
-20 dem f i‘ -20 dem 1 ; l
-30 dBm In‘ 7 [|f -0 dem J
o
P B N S| P IEAR
it P K“‘f\mmj \°'M n j \ R hof e M ww
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Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84885 GHz -35.55 dém -22.55 dé 1.910 GHz 1.915 GHz 100.000 kHz 1.91463 GHz 19.23 dBm -10.77 de
1.843 GHz 1.850 GHz 50.000 kHz 1.84999 GHz -24.32 dBm -11.32 dB 1015 GHe 1916 GHz 50.000 kHz 191500 GHz 50,99 dBm 700 de
1.850 GHz 1.855 GHz 100.000 kHz 1.85034 GHz 18.51 dBm ~11.39 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91608 GHz -33.41 dbm -20.41 dB
T
) i )
2.MAR.2020 0€:2B:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
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-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts StD_L .025 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit

1.840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -23.83 dBm -10.83 d& 1.910 GHz 1.915 GHz 100.000 kHz 1.91286 GHz .42 dBm -24.58 dB

1.843 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -31.24 dBm -18.24 dB 1015 GHe 1.916 GHz 50.000 kHz 1,91502 GHz -28.20 dBm -15.20 dB

1.850 GHz 1.855 GHz 100.000 kHz 1.85302 GHz .02 dBm -25.08 d& 1.516 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -15.05 dbm -6.05 dBb
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